
City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 1-1 BHC Consultants, LLC 

Chapter 1 Introduction 
1.1 Introduction 
The City of Sumner (City) is located in north Pierce County approximately 10 miles east of the 
City of Tacoma (see Figure 1-1).  The City was settled in 1853, platted in 1883, and 
incorporated in 1891.  The City is bounded by the City of Puyallup to the southwest, the City of 
Edgewood to the west, the City of Pacific to the north, the City of Auburn to the northeast, and 
rural, suburban, and agricultural areas of unincorporated Pierce County to the east and south.  
The City lays generally north east of the confluence of the White and Puyallup Rivers, with an 
[...]
treatment plant and excerpts from that study are included throughout this chapter. 

5.2 Existing and Planned Basins 
A basin is the area from which the collection system drains to a specified collection point, which 
is typically a sewer pump station.  Delineation of basins is based on existing sewer service and 
topography.  The City’s system is divided into 18 basins which are shown in Figure 5-1. 

5.3 Existing Sewer Piping 
A listing of gravity sewers, force mains, and septic tank effluent pump (STEP) mains is provided 
in Tables 5-1, 5-2, and 5-3.  Due to the relatively flat topography of Sumner, gravity pipes have 
generally been constructed at the minimum slope to avoid excessive pipe depths.   
 

Table 5-1  Existing Gravity Sewers 

Pipe Diameter (inches) Length (feet) 

6 15,553 
8 169,300 

10 28,662 
12 35,444 
14 1,972 
15 4,726 
16 670 
18 2,885 
24 7,359 
30 6,979 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-2 BHC Consultants, LLC 

Table 5-1  Existing Gravity Sewers 

Pipe Diameter (inches) Length (feet) 

36 3,025 
Total Gravity Sewers 276,576 (52.4 miles) 

 

Table 5-2  Existing Force Mains 

Pipe Diameter (inches) Length (feet) 

1.25 195 
1.5 465 
2 3,698 

2.5 18 
3 1,707 
4 8,130 
5 445 
6 4,084 
8 7,534 

10 5,865 
16 7,108 

Total Force Mains 39,249 (7.4 miles) 
 

Table 5-3  Existing STEP Force Mains 

Pipe Diameter (inches) Length (feet) 

4 7,100 
6 2,800 

 
 
 
 
 DRAFT



1
2

3

4
5

6

7

8

9

1112

13

14

15

16

0

10
17

18

")P

")P

")P

")P

")P

")P

")P

")P

")P

")P

")P")P

")P

")P

")P

")P

")T
WWTP

Lake
Tapps

White River

5TH

BU
TT

E

VA
LE

NT
IN

E

WE STVA LLEY

SR 167 A

SR
16

7

SR 410

SR 512

Wapato Creek

Puyallup River

Wa pa
toC

reek

Salmon Creek

White River

Dieringer Flume

21
ST

WI
LL

IA
MS

45TH

27TH

11
7T

H
DEER ISLAND

SR
 16

2

LAKELAND HILLS

SILVER

TR
AF

FIC

RIDGE WEST

RIVER

RIVERSIDE

16
4T

H

JA
ME

S

WEST TAPPS

HU
NT

LIN
DS

AY

FOREST CANYON

72ND

14
9T

H

81ST

67TH

ACADEMY

ISAAC

62ND

EDGEWOOD

COTTAGE

JOVITA

4TH

70TH

CH
ER

RY

VIC
TO

RI
A

66TH

56TH
ZEHNDER

PERRYNATHAN

71ST

82ND

RIVERWALK

65TH

MONTA VISTA

EL
IZA

BE
TH

48TH

16
3R

D

114TH

SUMNER HEIGHTS

UDALL

REBECCA

57TH

ME
EK

ER

169TH

WASHINGTON

53RD

73RD

MA
RS

HA
LL

QU
IN

CY

35TH

LINDEN

TH
OM

AS

SU
MN

ER

59TH
SOUTH TAPPS

15
3R

D

29TH

15
4T

H

47TH

PANORAMA

STATE

GR
AH

AM

VILLAGE
LE

W
IS

12
5T

H

CHESTNUT

6TH

PARK

22ND

WO
OD

38TH

MAPLE

NORTH

11
9T

H

ELM

19TH

LANGDON

61ST

12
2N

D

85TH

OL
IVE

14
TH

HARRISON

COUNTY LINE

GAULT

MEADE MCCUMBER

63RD

EVERGREEN

14
7T

H

GARDEN

2ND

HA
ZE

L

178TH

RIVERGROVE

PA
RK

ER

113TH

WILLOW

KIN
CA

ID

RY
AN

15
8T

H

ME
AD

E

5TH

144TH

AL
DE

R

15
9T

H

69TH

16
0T

H

ROY

26TH

17
0T

H

8TH

EVERETT

DO
UG

LA
S

83RD

10TH

INTER

14
5T

H

46TH

24TH

THOMPSON

RAILR
OAD

80TH

DAFFODIL

PUYALLUP

49TH

BOWMAN HILTON

OR
TIN

G

28TH

BO
YD

GU
PT

IL

AN
NE

TT
E

16
7T

H

77T
H

VOIGHT

16
5T

H

12
6T

H

WR
IG

HT

GARY

FR
YA

R

177TH

DRIFTWOOD

ROBINSON

WESLEY

16
8T

H

STEWART

143RD

129TH

40TH

BO
CK

37TH

VALLEY

25
TH

54TH

39TH

17
TH

CH
AR

LO
TT

E

76
TH

MC
MI

LL
AN

60TH

BRIDGE

30TH

15
1S

T

BO
NN

EY

33
RD

13
4T

H

31ST

58TH

15
TH

15
7T

H

14
1S

T 146TH

15
2N

D

84TH

13
6T

H

44TH

52ND

TERRACE

TACOMA

50TH

PIONEER

GOLF LINKS

12
3R

D

34TH

121ST

131ST

20TH

32ND

HIGHLANDS

175TH

18TH

16
6T

H

74TH

EAST VALLEY

MAIN

11
8T

H

ST
EE

LE

12
0T

H

12
7T

H

PA
CI

FIC

12
4T

H

STUART

179TH

TH
OR

NT
ON

11TH

13
2N

D

14
2N

D

68TH

11
5T

H

23
RD

SU
MN

ER
-TA

PP
S

51ST

13TH

MASON

16TH
LAKE TAPPS

DUNHILL

RAMP SR410
RAINIER

14
0T

H

42ND

172ND

FRANCIS

78TH

43RD
16

2N
D

14
8T

H

11
6T

H

12TH

173RD

64TH

9TH

41ST

36TH

13
7T

H

7TH

MONTEVISTA

171ST

13
8T

H

AUTO

PE
AS

E

156TH

CALDWELL

55TH

SR 410

WE
ST

 VA
LL

EY

SH
AW

75TH

LAKERIDGE

MY
ER

S

SU
MN

ER
 TA

PP
S

176TH

LAKE TAPPS PKWY

TE
RR

AC
E V

IE
W

HOUSTON

VA
LE

NT
IN

E

BU
TT

E

150TH

SR 167

PS #1 -
Tacoma
Ave

PS #2 -
North St.

PS #3 -
VanTassel

PS #4 -
Jansen

PS #5 -
Parker

PS #6 -
16th St. &
Bonney

PS #7 -
Cherry St

PS #8 - South

PS #9 - 160th

PS #10
- 142nd

PS #11
- 16th
Ave #2

PS #12 -
16th Ave #1

PS #13 -
Cannery

PS #15 -
North Sumner
(Stewart Rd)

PS #14 -
Forest
Canyon

PS #16 -
Mastro
Development

0 2,0001,000
Feet

GIS Base: City of Sumner & Pierce County
Data sources supplied  may not reflect current or actual conditions. This map
is a geographic  representation based on information available.  It does not 
represent survey data.  No warranty is made concerning the accuracy, currency,
or completeness of data depicted on  this map.
BHC Consultants LLC., assumes no responsibility for the validity of any
information presented herein, nor any responsibility for the use or misuse of the data.

P:\Mapping\Maps_Generated\Sumner\17-10500.00\001\1.4\maps\Fig 5-1 Sewer System Map 11x17.mxd  4/17/2018  ctolentino

COPYRIGHT © 2018 BHC CONSULTANTS LLC., ALL RIGHTS RESERVED

$ General Sewer Plan Update
City of Sumner

FigureSewer System Map

5-1

Legend
Sewer System
")T WWTP

")P Pump Station

Force Main

Gravity Main
Bonney Lake Sewer
Trunk

Base Layers
City Limits

Urban Growth Area

County

Parcels
Highway/State
Route
Water Bodies

Water Courses

Pierce County
King CountyPierce County

King County

From Bonney
Lake

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-4 BHC Consultants, LLC 

THIS PAGE INTENTIONALLY BLANK. 
 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-5 BHC Consultants, LLC 

5.4 Existing Pump Stations 
The existing wastewater system includes 16 pump stations.  All pump stations are equipped 
with two pumps (one duty and one standby) with the exception of Pump Station No. 10 (PS-10), 
which has three pumps.  PS-7 has two pumps installed with provisions for the addition of a third.  
Pump station firm capacity is based on the largest pump out of service.  A list of the City’s pump 
stations and associated parameters is provided in Table 5-4.  Due to the relatively flat terrain 
within Sumner, pump stations are needed to convey wastewater from more distant areas or 
areas with lower elevation within the sewer service area to the WWTP.  Pump station locations 
are shown on Figure 5-1. 
  

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-6 BHC Consultants, LLC 

 

THIS PAGE INTENTIONALLY BLANK. 
 
 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-7 BHC Consultants, LLC 

 

Table 5-4  Pump Station Summary 

Pump 
Station 

Station 
Name 

Year 
Built 

Year 
Rebuilt 

Station Type 
Pump 

Manufacturer 
Pump 
Model 

Number of 
Pumps 

Single 
Pump 

Capacity 
(gpm) 

Total 
Capacity(1) 

(gpm) 

Pump 
Total 

Dynamic 
Head (ft) 

Measured 
Flow(2) 
(gpm) 

Flow 
Meter 

Motor 
Horsepower 

(HP) 

Number 
of Air 
Vacs 

Pig 
Launch 

Bypass 
Port 

On-Site 
Generator 
Set (kW) 

Force Main 
Diameter 

(inch) 

PS-1 Tacoma 1982 2009 
Submersible / 

Recessed 
Impeller 

PX PX3-100-4 2 400 400 56.4 470/510 Yes 15 1 - Yes 40 6 

PS-2 North 1957 1987 Dry/Wet Well S&L 4B3 2 500 500 62(3) 918/918 No 20 1 - Yes 40 8 

PS-3 Van 
Tassel 1977 2007 Submersible ABS AFP 1041 2 250 250 42.3 200/205 Yes 6.2 2 - Yes - 6 

PS-4 Jansen 1979 2006 
Submersible / 

Recessed 
Impeller 

KSB  2 130 130  110/109 Yes  0 - Yes - 4 

PS-5 Parker 1963 2017 Submersible Hidrostal EE4S4 2 1,330 1,330 66 1,180/1,140 Yes 37.4 5 Yes Yes 102 10 
PS-6 16th Street 1967 2017 Dry / Wet Well S&L  2 700 700  700(4) Yes  1 - Yes 40 8 

PS-7 Cherry 
Street 1966 2017 Submersible Hidrostal E5K-H 2 (3 in 

future) 1,180 1,180 55 1,230/1,320 Yes 27.8 1 Yes Yes 51 10 

PS-8 South 1966 2017 Submersible Hidrostal E5K-S 2 775 775 29 680/700 Yes 9.2 2 Yes Yes 60 8 
PS-9 160th 1966 - Submersible ABS  2 130 130  144/164 No  0 - Yes - 4 

PS-10 142nd 1998 - Submersible 
(2) Fairbanks 

Morse, 
(1) Flygt 

 3 1,500 2,280  1,500/1,500
/1,500 Yes  3  Yes 150 12 

PS-11 16th Ave 1 1998 - Submersible Flygt  2 100 100  95/110 Yes  0 - Yes - 8 
PS-12 16th Ave 2 1998 - Submersible Flygt  2 100 100  104/117 Yes  0 - Yes - 12 
PS-13 Cannery 2006 - Submersible ABS  2 213 213  240/227 Yes  1 - Yes - 4 

PS-14 Forest 
Canyon 2007 - Submersible ABS  2 600 600  383/466 Yes  1 - Yes 40 8 

PS-15 North 2010 - Submersible ABS AFP 1049 2 500 500 60.4 470/485 Yes 12.1 1 - Yes 40 8 

PS-16 Mastro 2012 - 
Submersible / 

Recessed 
Impeller 

KSB  2 200 200  175/197 Yes  1 - Yes 40 4 

Notes: 
1) Total capacity with largest pump out of service. 
2) Measured flow for each pump was measured with either flow meters or draw down tests. The different flow values represent the measured flow for each pump. 
3) Total dynamic head determined from pump down test design point. The calculated total dynamic head design point was estimated to be 88 ft. 
4) Flows were measured at 430 and 390 gpm with a faulty flow meter. Actual flows are estimated to be 700 gpm. 

  DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-8 BHC Consultants, LLC 

 

THIS PAGE INTENTIONALLY BLANK. 
 
 
 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-9 BHC Consultants, LLC 

5.5 Wastewater Treatment Plant 

5.5.1 Overview 
The City’s WWTP is a conventional activated sludge system that treats wastewater from both 
the City of Sumner and the City of Bonney Lake.  The WWTP is located at 13114 63rd Street 
East in Sumner, Washington.  The WWTP is co-owned by the City of Sumner and City of 
Bonney Lake through an Intergovernmental Agreement for Wastewater Facilities Management 
and operated by the City of Sumner’s Public Works Department.  The WWTP is operated in 
accordance with the requirements of National Pollutant Discharge Elimination System (NPDES) 
Waste Discharge Permit No. WA0023353 issued March 24, 2008 and effective May 1, 2008.  
Modified NPDES permits were since issued on November 16, 2009 and July 18, 2011.  The 
NPDES permit is provided in Appendix B. 
 
The existing WWTP consists primarily of two influent pump stations (one for the City of Sumner 
influent and one for the City of Bonney Lake influent), two influent Parshall flumes and influent 
samplers (one each for both influent pump stations), screening, three primary clarifiers, three 
aeration basins, three secondary clarifiers, a UV disinfection system, effluent flow meter and 
sampler, effluent pump station, a gravity thickener for thickening primary sludge, a dissolved air 
flotation thickener (DAFT) for thickening waste activated sludge (WAS), two anaerobic 
digesters, a centrifuge for sludge dewatering, a sludge dryer and two odor control systems.  
Recent planning documentation, record drawings, and operational and regulatory information for 
the existing WWTP, which completed construction of its last expansion project in 2016, are kept 
by the City engineering and wastewater operations departments. 
 
The existing WWTP is currently designed for a maximum month flow of 6.10 MGD and a peak 
day flow of 11.66 MGD.  The design annual average loadings to the WWTP for 5-day 
biochemical oxygen demand (BOD5) and total suspended solids (TSS) are 9,750 lbs/day and 
11,500 lbs/day, respectively.  The WWTP maximum month BOD5 and TSS design capacities 
are 10,900 lbs/day and 12,660 lbs/day, respectively.  These design flows and loads are 
reflective of the recent WWTP upgrade completed in 2016, which are not reflected in the most 
recent modification of the current NPDES permit that preceded completion of the upgrade.  The 
following sections provide a description of each major unit process within the WWTP. 

5.5.2 Headworks 
Raw domestic wastewater from the Cities of Sumner and Bonney Lake is conveyed to the 
headworks through separate 36-inch gravity sewers.  The headworks is comprised of two 
influent pump stations, influent flow metering, samplers, mechanical screens, and a screenings 
washer/compactor.  Wastewater from each of the two Cities is discharged into separate influent 
pump station wet wells.  Each influent pump station contains a wet well with one screw 
centrifugal submersible jockey pump and three standard centrifugal submersible main pumps 
having a total capacity (largest unit out of service) of 8.5 MGD.   
 
The influent pump stations lift the influent wastewater approximately 17 feet where it is 
discharged into influent channels located directly above the pump stations.  The influent 
wastewater from each influent pump station passes through separate 18-inch Parshall flumes 
prior to being combined just upstream of the screens.  A refrigerated composite sampler is 
located adjacent to each channel, just upstream of the flumes, to monitor the influent water 
quality from each city.  The combined flow is screened through two mechanically cleaned filter 
screens having an opening size of ¼-inch.  These two screens have a combined capacity of 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-10 BHC Consultants, LLC 

19.16 MGD.  Screened material is discharged into a common sluice trough, which uses 
non-potable water to transport the screenings to a screenings washer/compactor located on the 
south side of the headworks structure.  After being washed, dewatered, and compacted, 
screenings are discharged to a dumpster and disposed of in a landfill.  A third parallel channel 
containing a manually cleaned, 3/4-inch bar screen provides additional screening capacity 
during high flows or maintenance of the mechanical screens. 

5.5.3 Primary Clarifiers 
The screened wastewater flows from the screen channels through the primary clarifier splitter 
box to one of three 55-foot diameter primary clarifiers.  The primary clarifiers operate in parallel 
to remove heavier organic and inorganic solids from the screened wastewater.  The primary 
clarifiers are also used to remove grit.  The grit first settles by gravity with the other heavier 
solids in the primary clarifiers.  The settled primary sludge is then pumped, as a dilute slurry, to 
two hydrocyclones where the grit is separated from the other settled solids.  The degritted 
primary sludge is then thickened in a circular gravity thickener, prior to being pumped to the 
anaerobic digesters.  Separated grit is dewatered using a grit classifier and deposited into a 
dumpster and the grit disposed of in a landfill. 

5.5.4 Aeration Basins 
Effluent from the primary clarifiers flows by gravity to the aeration basin splitter box, which 
divides flows between the three aeration basins.  The three basins operate in parallel based on 
basin volume, with Basins 1 and 2 receiving 30 percent of the flow each, while Basin 3 receives 
40 percent of the flow due to its larger volume.  The aeration basins have a total volume of 
approximately 3.2 million gallons for a hydraulic retention time (HRT) of 12.6 hours at the design 
maximum month flow of 6.10 MGD. 
 
Primary effluent is also combined with return activated sludge (RAS) at the splitter box to create 
the mixed liquor that enters the aeration basins.  It is in these basins that the biological removal 
of both carbonaceous and nitrogenous material begins.  Suspended microbial growth in the 
basins remove both organic pollutants and nutrients, in the form of ammonia and nitrate 
nitrogen, from the wastewater, which is later removed in the secondary clarifiers.  The basins 
contain selector, anoxic, and aerobic activated sludge zones configured as a Modified Ludzack-
Ettinger (MLE) process in which nitrified mixed liquor is recycled from the aerobic zones at the 
downstream end of the basins to the selector/anoxic zones at the upstream end of the basins 
for denitrification.  Mixed liquor entering each basin first passes through three selector zones 
designed to promote a rapid uptake of soluble substrate and the development of a floc-forming 
bacteria with good settling characteristics. Two anoxic and four aerobic zones follow the 
selector zones. 
 
Aeration and mixing of the selector and oxic zones is accomplished using an air distribution 
system consisting of coarse and fine bubble diffusers, while the anoxic zones are mixed using 
submersible mechanical mixers.  Four single-stage centrifugal blowers, located in Equipment 
Building 3, supply air to the diffusers.  Blower output is controlled automatically to maintain the 
dissolved oxygen setpoint concentrations within each individual aerobic zone.  Submersible 
propeller pumps are used to recirculate nitrified mixed liquor from the aerobic zones back to the 
selector and anoxic zones to achieve denitrification. 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-11 BHC Consultants, LLC 

5.5.5 Secondary Clarifiers 
Mixed liquor from the aeration basins is conveyed by gravity to the secondary clarifiers.  A 
splitter box divides flows equally between three 70-foot diameter clarifiers.  The calculated 
clarifier overflow rates for the design annual average, maximum month, and peak hourly flows 
are 370, 530, and 1,720 gallons per day per square foot (gpd/sf), respectively.  The clarifiers 
separate the mixed liquor suspended solids from the effluent flow stream.  A scraper 
mechanism is used to collect solids settled at the bottom of the clarifiers.  A scum skimmer 
attached to the scraper mechanism removes the floatables from the clarifiers and discharges 
the scum to a sump.  The scum pumps transfer the scum to a scum holding vault and then to 
anaeorobic digesters.  Clarified supernatant flows over the effluent weirs to ultraviolet (UV) 
disinfection system. 

5.5.6 Activated Sludge Pumps 
The WWTP is equipped with the following activated sludge pumps located below the operations 
building:  
 
 Five centrifugal RAS pumps (10 HP and 1,200 gpm capacity each) 
 Two progressive cavity WAS pumps (5 HP and 101 gpm capacity each) 
 Three submersible propeller mixed liquor recycle pumps (8.3 HP and 7,000 gpm 

capacity each) 

The five RAS pumps are used to return the settled solids to the aeration basin splitter box. 
Sodium hypochlorite is periodically injected into the RAS before it reaches the aeration basin to 
control filamentous bulking.  WAS is drawn off of the RAS discharge manifold and pumped to 
the DAFT.  The thickened WAS is then pumped to the anaerobic digesters.  The sludge wasting 
rate is controlled to maintain the solids retention time (and mixed liquor suspended solids 
concentration) selected for the activated sludge process control.  

5.5.7 UV Disinfection 
Clarified effluent from the secondary clarifiers flows by gravity to the low pressure, high intensity 
UV disinfection system.  This system exposes pathogenic organisms remaining in the flow 
stream to high intensity UV light/radiation, which inactivates them, thereby preventing 
reproduction.  UV disinfection is conducted in two open channels, each containing two banks of 
UV light emitting lamps.  Each bank is comprised of seven parallel modules each containing 
eight UV lamps for a total of 224 lamps (56 lamps per UV bank).  A 216-foot serpentine weir 
controls the water level in the UV channels.  The existing UV disinfection system is capable of 
passing the design peak hour flow of 19.87 MGD and delivering a design dose of 40 millijoules 
per square centimeter at the design peak day flow with a minimum UV transmittance of 
60 percent. 

5.5.8 Effluent Pump Station 
Effluent flow is measured using a magnetic flow meter located upstream of the UV system.  
Under normal conditions, treated effluent flows by gravity to the White River through the effluent 
pump station and outfall.  However, during peak flow or flood events, the effluent must be 
pumped to a headbox.  The higher water elevation in the headbox then allows gravity flow to the 
White River.  The effluent pump station consists of three variable flow, single-stage, vertical 
turbine mixed-flow pumps and one smaller submersible centrifugal jockey pump.  At the design 
peak White River flood stage of 50.0 feet, these pumps have a total capacity of 14,400 gpm 
(20.7 mgd). 

DRAFT



City of Sumner 
Sanitary Sewer Comprehensive Plan - DRAFT 

 

April 2018 5-12 BHC Consultants, LLC 

5.5.9 Outfall & Receiving Water 
The WWTP discharges into the White River at GPS coordinates 47° 12’ 00” N, 122° 15’ 21” W.  
The outfall is comprised of a 358-foot long 30-inch diameter polyethylene pipe followed by a 
65-foot section of 24-inch ductile iron pipe.  

5.5.10 Sludge Thickening 
Settled sludge from the primary clarifiers is degritted and then thickened in a circular gravity 
thickener, prior to being pumped to the anaerobic digesters.  The gravity thickener is 33 feet in 
diameter and has a design hydraulic loading rate of 690 gpd/sf and a design solids loading rate 
of 9.6 pounds per square foot per day (lbs/sf/day). 
 
WAS pumped from the RAS discharge manifold is conveyed to the DAFT.  The DAFT consists 
of a large steel tank with 300 square feet of flotation area, a recirculation pump, a reaeration 
pump and two air compressors.  The DAFT has a design flow rate of 90 gpm and a design 
solids loading rate of 36 lbs/sf/day.  Thickened WAS is pumped to the anaerobic digesters. 

5.5.11 Anaerobic Digestion 
The anaerobic digestion system consists of two digesters, one primary and one secondary, 
each with a working volume of 56,000 cubic feet, along with two digester recirculation pumps, 
two digester mixing pumps for the primary anaerobic digester, a digester heating system and a 
linear motion mixer to mix the secondary anaerobic digester.  Thickened primary sludge from 
the gravity thickener, thickened waste activated sludge from the DAFT, and scum from the scum 
holding vault are all pumped to the primary anaerobic digester. 
 
In the primary anaerobic digester, a portion of the organic content of the sludge and scum is 
broken down and metabolized by acetogenic and methanogenic bacteria, stabilizing the sludge 
and reducing the overall mass of sludge for final disposal.  Digested sludge from the primary 
digester overflows by gravity to the secondary digester, which has the same physical 
characteristics as the primary digester; except that it is not normally heated and is mixed by a 
linear motion mixer.  Some additional volatile solids destruction occurs in the secondary 
digester, but it primarily serves as a digested sludge holding tank.  The secondary anaerobic 
digester is equipped with a floating cover to allow the water surface to fluctuate, providing 
greater flexibility in sludge dewatering and drying operations.  The digested sludge from this 
process meets the vector attraction and pathogen reduction requirements for Class B biosolids. 
 
Digested sludge is pumped from the secondary anaerobic digester to the dewatering centrifuge 
using two progressing cavity pumps, each with a capacity of 78 gpm at 30 psi.  The second 
pump serves as a standby unit, so each pump is capable of meeting the design hydraulic 
capacity of the dewatering centrifuge.  The digester gas in excess of that required to fire the 
boiler and heat the primary anaerobic digester is flared off in a waste gas burner. 

5.5.12 Sludge Dewatering 
The digested sludge is dewatered in a decanter centrifuge, prior to being conveyed to the 
sludge drying system for further treatment.  The centrifuge has a hydraulic capacity of 60 gpm 
and a solids loading capacity of about 1,070 pounds per hour, based on a 3.5 percent solids 
concentration at the hydraulic capacity.  Digested sludge is dewatered in the centrifuge from a 
solids concentration of approximately 3 percent to in excess of 20 percent.  Centrate from the 
dewatering operation, which is high in ammonia, is stored in the centrate holding tank and 